
Handihaler
วิธีการใช้ยาสูด
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Reference: 
The electronic Medicines Compendium (eMC). Spiriva® Handihaler Package Leaflet: Information for the User. Available from: 
https://docs.boehringer-ingelheim.com/Prescribing%20Information/PIs/Spiriva/Spiriva.pdf [Accessed 12 Febuary 2021]. 
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